
INDEX 

 

 

 

Sr. No Description Pg. No. 

1 Covering Letter 1 

2 Authorization Letter 4 

3 Google Image 5 

4 Topographical Map 6 

5 Brief Summary 7-17 

6 Pre-feasibility Report 18-30 

7 Proposed ToR 31-35 

Annexure 

Annexure I List of Products 36-39 

Annexure II Mass Balance and 

Manufacturing Process 

40-149 

Annexure III Solid Waste 150 

Annexure IV ETP Flow Chart 151 

Annexure V Plot Layout 152 

Annexure VI Details of Water 

Consumption & Effluent 

Generation 

153 

Annexure VII Hazardous Waste 154 

Annexure VIII Environment Protection Cost 155 

Annexure IX List of Equipment 156 

Additional Attachment 

Enclosure-I EC Letter 157-164 

Enclosure-II CTOs Copies 165-182 
[...]
                                                                                      Aqueous      
                                                                                                             Water=15167 kg  

 

 
 

Reaction 

Wet cake 
1100 kg 

Dry stage II 
1000 kg 

Reaction 

Reaction 

Output 
1000 kg 

Acetic acid MLR 

Acetic acid MLR 
distillation 

Recovered acetic 
acid=9496 kg for re-

use 

135

142



Stage-IV  
1) Stage-III= 1787kg                                                      Nitrogen= 390 kg 

2) Methanol =7007 kg                                                   Recovered                               
3) Pd/C= 358 kg                                                           Methanol=6659 kg                     
4) Hydrazine Hydrate=1053 kg  
 

 

5) Acetic Acid=702 kg                                                    Recovered                               
6) MDC=11561kg                      5) MDC= 14600 kg       MDC= 10983 kg                      
7) Salt= 333 kg                                                                           
8)water= 1000 kg                                                          Aqueous   
                                                                                                   layer=5182 kg 
 

 
 

   
  

Reaction 

Reaction 

Output 
1000 kg 

136

143



Material Balance of 3-Methyl Pyridazine    

Batch Size:  Kgs 

Name of the input Quantity Name of the out put Quantity
 in Kg   in Kg 
Levullinic acid 1140  Stage I 1000 kg 

Toluene 6135  Toluene MLR 6024 

Hydrazine Hydrate 491  Water 742 
   PH (acidic) 3 to 4 
   COD (%) 3.264 
   TDS (%) 0.0972 
Total 7766   7766 
Stage I 733  Stage II 1000 

Bromine 1177  Recovered acetic acid 9496 

Acetic acid 9908  16% HBr solution 3384 

Water for HBr solution 2645  Residue for incineration 583 
   COD (%) 6.2 
Total 14463 Total 14463 
Stage II 1736  Stage III 1000 

POCl3 4177  Recovered POCL3 900 
Water 5207  Aqueous effluent 15167 
Aqueous NH3 5207  Recovered MDC 13860 
MDC 14600  COD (%) 2.87 
   TDS (%) 2 
   PH(basic) 8 to 9 
Total 30927       30927 
Stage-III 1787  Output(Stage IV-3MP) 1000 

Methanol 7007  

Spent catalyst for 
regeneration 393 

Pd/C  358  Recovered Methanol 6659 
Hydrazine Hydrate 1053  V.L.( in Methanol) 348 
Acetic Acid 702  Recovered MDC 10983 
MDC 11561  Aqueous water to ETP 4834 
Salt 333  PH (basic) 8.5 to 9 
Water 1000  Nitrogen Gas 390 
Aqueous Ammonia 806  COD (%) 17.88 
   TDS (%) 6.42 
Total  24607  Total 24607  

 

137

144



42. OCBA

Manufacturing process       :-  Step -1    To synthesis of Preparation of 2-Chloro benzamide from 2-Chloro Benzoic acid using SOCl2 & NH3.

     Step-2       2-Chlorobenzoyl chloride  treated wit Liq.Ammonia get product 2-Chlorobenzamide

Mass Balance  :- Mass balance of  2-Chlorobenzamide

300 kg Scrubber effluent to MEE

Scrubber effluent to MEE

HCL gas SO2 gas 204 kg

116 kg

500kg Chloro compound 580kg

500kg Re.Toluene 475 kg

5 kg

418 kg Residue 48 kgs

1423 kg Total 1423 kg

CHEMICAL REACTION  :-

Water for Scrubber Water 

scrubber

NaOH 130 kg
Caustic 

scrubber

MASS BALANCE  :-

IN PUT RAW MATERIAL OUT PUT 

2-Cl Benzoic Acid

GLR                                                             

Acid-Chloride Reaction

Toluene

DMF

Thionyl Chloride

Total

C l

O O H

2 - ch lo r o b en z o ic  a c id

Formula Weight:  156.5664

S O C l 2

C l

O C l

2 - ch lo r o b en z o yl  ch lo r id e

Formula Weight:  175.01206

C l

O N H 2

2 - ch lo r o b en z a m id e

Formula Weight:  155.58164

N H 3

580 kg Dry solid 550 kg

868 kg Aq.layer for MEE 1148 kgs

250 kgs pH 8

TDS 36-38 %

COD 3-5%

1698 kg

Total  1698 kg

Total 

IN PUT RAW MATERIAL OUT PUT 

Chloro compound 

GLR                                            

Amidation Reaction                                              

Liq.Ammonia 

Water for washing

138

145



43. Chlorinated Paraffin Wax:  

Reaction Scheme: 

 

Cm Hn+2 + xCl2                      Cm H2n-x+ Cl x + xHCl  

Heavy normal paraffin wax                        Chlorinated paraffin wax 

n=14 to 18 

 

Brief Process: 

 

Heavy normal paraffin wax or paraffin wax is chlorinated with chlorine gas. 

After completion of chlorination the final product is isolated after aeration 

and transferred to storage tank as finished product.   

While the chlorination is in process, HCl gas & traces of unreacted chlorine is 

liberated, which is scrubbed in water to get HCl as 27- 30% will be used as raw 

material in other products & excess HCl & Cl2 gas further scrubbed in alkali 

scrubber.  

         

                                                                              

MASS BALANCE OF CHLORINATED PARAFFIN WAX (1 Ton)  

 

Sr. No. Input Raw materials Quantity in 

kgs 
Out Put Quantity in 

kgs 

1 HNP 483.09 CPW 1000 

2 Cl2 gas 1062.8 30% HCl 1811 

3 Water for HCl recovery 

Scrubber 
1270 Traces of 

HCl/Cl2 
4.89 

4 Total 2815.89 Total 2815.89 

 

REACTOR 

Heavy Normal Paraffin: 483.09 kg  

Chlorine Gas: 1062.8 kgs  

HCl Gas + traces of Cl 2  545.89 kgs  : 

Final Product 
Chlorinated Paraffin Wax 

 kgs 1000 

HCL Scrubber  

 30%HCL as  
by product: 1811 kgs 

Traces of HCl + Cl2 to  
Alkali scrubber : 4.89 kgs 

Tail Gas Scrubber 

10 % Lime Slurry  

Scrubber  
effluent to ETP   

139

146



44. 2,4-DCBC

Manufacturing process       

Mass Balance  :- Mass balance of  2,4-Dichloro Benzyl chloride

HCl gas 354 kgs

Vapour 

loss
107 kgs

781 kg 2,4-DCBC 940 kgs

42kg Residue 180 kgs

758 kgs Losses 107 kg

pH 4

HCL 354 kg

1581 kg

Total 1581 kg

CHEMICAL REACTION  :-

IN PUT RAW MATERIAL

:-  Step -1    Synthesised by chlorination of 2,4-Dichloro Toluene using chlorine gas in presence of a radical initiator

OUT PUT 

2,4-Dichloro Toluene

GLR                                          

Chlorination Reaction                                              

Cat X

Chlorine gas

Total 

Cl2/Cat X

2,4-Dichloro Toluene
2,4-Dichloro benzyl Chloride

Formula Weight: 161.02854 Formula Weight: 195.4736

140

147



BRIEF MANUFACTURING PROCESS: An intermediate for Hydroxy Chloroquine sulfate (Hydroxy Novaldiamine)

5-(Ethyl-(2-Hydroxyethyl)-Amino) Pentanone

Manufacturing process       :-  Step -1    Synthesised by reaction of 2-Acetyl Gamma butyrolactone with conc HCl followed by condensation

 with N-Ethyl Ethanolamine to form 5-(Ethyl-(2-Hydroxyethyl)-Amino) Pentanone

CHEMICAL REACTION  :-

2-((4-Aminopentyl)(Ethyl)Amino)Ethan-1-ol

Manufacturing process       :-  Step -2    Synthesised by reaction of 5-(Ethyl-(2-Hydroxyethyl)-Amino) Pentanone with ammonia gas followed by hydrogenation

 to form 2-((4-Aminopentyl)(Ethyl)Amino)Ethan-1-ol

CHEMICAL REACTION  :-

Mass Balance  :- Mass balance for synthesis of 2-((4-Aminopentyl)(Ethyl)Amino)Ethan-1-ol

IN PUT RAW MATERIAL

1138 kg Final product 1000 kg

Conc HCl (d=1.16) 1547kg Aq.layer acidic 2636 kg

1555.85 kg TDS 30-35% (n922 kg)

779.27kg Re.Methanol 1861.77kg

1232.24 kg DIPEA.HCL 1579 KG

2300 kg Re.R-Ni catalyst 35 kg

20.3 kg Excess Ammonia 574 kg

35.11 kg Total 8607.77 kg

8607.77Total

OUT PUT 

2-Acety Gamma butyrolactone

GLR                                                                                      

Water

N-Ethyl Ethanol Amine

DIPEA

Methanolic Ammonia

Hydrogen gas

Ni-Catalyst

2-(ethylamino)ethanol

5-[ethyl(2-hydroxyethyl)amino]pentan-2-one

Formula Weight: 128.12591
Formula Weight: 120.57736

5-chloropentan-2-one

Cat

2-Acetyl Gamma butyrolactone

Formula Weight: 173.25266

Formula Weight: 89.13624

5-[ethyl(2-hydroxyethyl)amino]pentan-2-one

Formula Weight: 173.25266

Ammonia

H2

2-[4-aminopentyl(ethyl)amino]ethanol

Formula Weight: 174.28377

141

148



Manufacturing process       :- Stage -I

Synthesis of 6-amino-2,4-dihydroxypyrimidine 

Stage-II

Synthesis of  6-Amino-2,4-dihydroxy-5-nitrosopyrimidine 

Stage-III

Synthesis of 2,4-dihydroxy-5,6-Diamino Pyrimidine 

Stage-IV

Synthesis of 3-aminopyrazine-2-carboxylic acid

2907kg Final product 1000  kg

1550.4kg Aq.layer acidic 34660.56 kg

3514.24kg TDS 30-35%  ( 11288kg)

1718.36kg Re.Ethanol 2377.68   kg

2196.4kg Salt  3387.2   kg 

1168kg Excess Ammonia 601.25 kg

15181kg

2662.81 kg

4049 kg

3527 kg

1847.56 kg

2336 kg

10657 kg

53314.77 kg TOTAL 53314.77 kg

Sodium hydroxide

BRIEF MANUFACTURING PROCESS:              Stagewise synthesis of FAVIPIRAVIR INTERMEDIATE

IN PUT RAW MATERIAL

GLR    /SSR for 

Reaction                                                                                  

OUT PUT 

Methyl Cyano Acetate

Urea

Sodium Ethoxide

Sodium Nitrite

Acetic acid

Hydros

Conc HCl solution (30%)

TOTAL

Water

Conc H2SO4

Sodium bisulfite

Glyoxal (40% solution)

Ammonia Solution

Formula Weight: 99.088 Formula Weight: 60.05526
Formula Weight: 127.1014

6-aminopyrimidine-2,4-diol
ureamethyl 2-cyanoacetate

Stage-1

Formula Weight: 127.1014
Formula Weight: 156.09956

6-aminopyrimidine-2,4-diol
6-amino-5-nitroso-pyrimidine-2,4-diol

Stage-2

Nitrosation

Formula Weight: 156.09956
Formula Weight: 142.11604

6-amino-5-nitroso-pyrimidine-2,4-diol

Stage-3

5,6-diaminopyrimidine-2,4-diol

Reduction

3-aminopyrazine-2-carboxylic acid
2-hydroxy-4aH-pteridin-4-one

Stage-4

Formula Weight: 142.11604 Formula Weight: 164.12155

5,6-diaminopyrimidine-2,4-diol
Formula Weight: 139.1121

Glyoxal

condensation

Hydrolysis

142

149



ANNEXURE-III 

 

Table 1 Solid Waste Details for Existing and Expansion Activities 

 

No Description Quantity (MT/M) Disposal 

Existing 
After 

Expansion 

1  Boiler  Ash 83.5 457 .0 Sale to Brick Manufacture 

2  Metal Scrap -- 10.0 Sale to authorized recyclers 

3  Empty Containers & 

Drums 
-- 

1000 Nos./M 

4  Packaging Material 15.0 30.0 

5  E-Waste -- 1 

 

150



85

( 5 X 5 X 2.5 
M)

SDB

Note : ACF- Activated Carbon Filter
PSF- Pressure Sand Filter
RAS- Return Activated Sludge
PTS- Primary Tube Settler
STS – Secondary Tube Settler
SDB- Sludge Drying Bed

Treated Water Tank 
(5 X 3 X 2.5 M)

Agitated Thin   Film 
Drier (ATFD)

Triple Effect Evaporator

CHWTSDF

200 CMD Condensate To Stream-II 

Salts 

Tube 
Settler

Holding 
Tank

(5 X 5 X 2.5 M)

Flash Mixer
( 1 X 1 X 1.5M)

Flocculator
(1.5 X 1.5 X 2 M)

Screen 
Chamber          

(1.5 X 1 X 1.2 M)  

Equalization Tank
(8 X 8 X 3.5 M)

Stream-I, 209 CMD,
High COD, High TDS

OG Removal Tank
(1.2 X 1 X 1.2 M ) (6 X 7 X 2.5 M) Sludge

Equalization 
Tank

PTS

CHWTSDF

(10 X 8 X 3.5 M)

Stream II, 65.5 CMD,  
Low COD, Low TDS

MBBR Tank
( 12 X 10 X 3.5 M)

RAS

Excess Sludge

Screen Chamber
(1.5 X 1 X 1.2 M)

OG Removal Tank
(1.2 X 1 X 1.2 M)

STS

( 3.5 X 3.5 X 2  M)

PSFACF

( 6 X 6 X 2 M)

Sludge

( 10 Cu.M./Hr)

Holding 
Tank

245 CMD
To Recycle

Flash Mixer
( 1X 1 X1.5M)

Flocculator
(1.5 X1.5 X2 M)

Flow Chart of ETP
Stripper Column

RO Unit

Reject to TEE

No Para. Condensate  
1 pH 7-7.5
2 COD 2000-2200
3 BOD 1500-1800
4 TDS 1800-2100

Spent Solvent 

To CHWTSDF

No Para Unit Raw 
Effluent 

MEE 
Outlet

1. pH --- 2.8-11.6 5-7

2. COD mg/lit 150000 <1000

3. TDS mg/lit 170000 <400

No Paramtr Unit Inlet Outlet
1. pH --- 7-8 7-8
2. COD mg/lit 6000 150
3. TDS mg/lit 4500 200

151

Enviclean
Typewritten text
ANNEXURE_IV



Enviclean
Typewritten text
Annexure-V

Enviclean
Typewritten text
152



ANNEXURE-VI 

 

 

Table 1 Water Consumption 

No Description Water Consumption (M3/Day) 

Existing Expansion After Expansion 

1  Domestic 5 ($4+#1) 15 20 ($13+#7) 

2  Industrial 

a Processing #17 89 #106 

b Scrubber *2 18 *20 

c R&D & Pilot Plant -- 5 #5 

d Lab, Floor Washing *3 2 *5 

e Cooling Tower Makeup *8 392 *400 (#268+*132) 

f Boiler Makeup  *8 142 150 (#62 + *88) 

 Industrial Total 38 (#17+*21) 648 686 (#441+*245) 

3  Gardening *2 38 #40 

 
Grand Total 

45 (#18+*23+$4) 701 746 ($13+#488+ 

*245) 

Note: # - Fresh water from MIDC water supply, *- ETP treated water, $-STP treated Water. 

9 products will be manufactured at a time and water calculations done for worst 9 products. 
 

Table 2 Details of Effluent Generation 
 

No Description Effluent Generation (M
3
/Day) 

Existing Expansion Total 

After 
Expansion 

Disposal 

1 Domestic 4.5 11.5 16.0 Domestic         effluent 
treated  in  proposed 

STP  &  13  CMD  will 

be recycle & reuse 

2 Industrial 
A Processing 20.0 187.0 207.0 Effluent     treated     in 

proposed      ETP      to 

achieve  ZLD  &  245 

CMD will be   recycle 

& reuse 

B Scrubber 0.0 2.0 2.0 

C R&D & Pilot Plant -- 4.0 4.0 

D Lab, Floor Washing 2.5 2.0 4.5 

E Cooling Tower 
blowdown 

1.0 30.0 31.0 

F Boiler blowdown 1.0 25.0 26.0 

 Industrial Total 24.5 250.00 274.5 
 

153



ANNEXURE-VII 

 

Table 1 Hazardous Waste Generation and its Disposal Details 

 

No Description Cat Quantity (MT/M) Disposal Facility 

Existing Total After 

Expansion 

1 Process Residue 28.1 11.14 20 5 MT/M would be 

reused or  sold  to  

outside parties and rest 

would be forwarded to 

CHWTSDF 

2 Distillation 

Residue 

20.3 21.20 65.20 CHWTSDF 

 

3 ETP sludge 35.3 9.00 571.50 

4 MEE Salt 35.3 30.00 360.00 

5 Spent Carbon 28.3 -

-

- 

1.70 

6 Spent Catalyst 28.2 -

-

- 

3.50 

7 Discarded 

containers / barrels 

/ liners 

33.1 - 90.00 Nos. Sale to authorized 

Recycler 

/ Re-processor. 

8 Filter Medium 36.2 - 60.00 Nos. CHWTSDF 

9 Date-expired 

products 

28.5 -

-

- 

5.00 

10 Spent Solvent 28.6 -

-

- 

90.00 

11 Spent / Used Oil 35.4 -

- 

50.00 Lit 

12 Sodium Sulphate 

Solution 25% 

 

35.3 

 

180.30 

 

150.00 

13 HCl 30% 35.3 75.60 120.00 

14 Sodium Nitrite 

Solution 30% 

 

35.30 

 

30.30 

 

-- 

15 Distillation residue 

of P-Xylene 

 

35.30 

 

3.60 

 

-- 

16 Ammonium 

Chloride 

 

35.3 

 

36.00 

 

-- 
 

 

 

 

154



ANNEXURE-VIII 

Environment Protection Cost 

No Description Capital  

(Rs. Lakhs) 

O & M/A  

(Rs. Lakhs) 

I Existing 

1 APC : Bag Filters, Stacks 75.00 5.00 

2 WPC : ETPs (Separate for 

Stream I & II); MEE 

100.00 10.00 

3 Noise Pollution Control 5.00 1.00 

4 Environmental Monitoring and 

Management 

-- 5.00 

5 Occupational Health and 

Safety 

10.00 2.00 

6 Green Belt Development & 

RWH System 

10.00 2.00 

 Total I 200.00 25.00 

II Expansion 

1 Installation of  STP 10.00 2.00 

2 Installation of ETP (RO, MEE, 

Guard tank for standby storage 

of effluent) 

1000.50 100.00 

3 Bag Filter & Stack Installation 75.00 8.00 

4 Installations of Scrubbers 35.00 4.00 

5 Occupational Health and 

Safety(Additional set up of 

OHC ) 

50.00 10.00 

6 Green Belt Development & 

Rain Water Harvesting 

50.00 5.00 

 Total II     1220.50 129.00 

 Gross Total (I + II) 1420.50 154.00 

 

155



Type MOC QTY 

Reactor MSGL 17 

SS-316 (10 React. + 2 Autoclace) 15 

SS-316( Agitated vessel) 8 

Vessel Tanks MSGL 13 

SS-316  22 

Distillate Receivers MSGL 15 

SS-316 13 

Vacuum  Receivers MS-Halar 9 

SS-316  8 

ML Tanks MSGL 5 

SS-316  4 

Product Storage Tanks MSGL 3 

SS-316  5 

ANFD MSGL 4 

SS-316  2 

ANF MSGL 1 

Centrifuge SS-316  2 

Scrubbing System   5 

Sparkle Filter SS-316  1 

Storage Tanks MS 6 

SS-316  3 

SS-304L 1 

PPFRP 8 

HDPE 1 

MSGL 9 

 

 

 

151

156

Enviclean
Typewritten text
ANNEXURE-IX
List of Equipment



157

Enviclean
Typewritten text
ENCLOSURE-I_

Enviclean
Typewritten text
ADDITIONAL ATTACHMENT



158



159



160



161



162



163



164



165

Enviclean
Typewritten text
Amended CTO Copy

Enviclean
Typewritten text
ENCLOSURE-II



166



167



168



169



170



171



172



173



174



175

Enviclean
Typewritten text
Existing CTO 

Enviclean
Typewritten text
ENCLOSURE-II



176



177



178



179



180



181



182



183

Enviclean
Typewritten text
Wildlife Clearance Letter

Enviclean
Typewritten text
ENCLOSURE-III



184



185

Enviclean
Typewritten text
ENCLOSURE-IV

Enviclean
Typewritten text
Certified RO; MoEFCC Report



186



187



188



189



190



191



192



193



194



195



196



197



198

